ProGlass Iltem # T4832.5

SMITH-EMERY LABORATORIES
Ar Independent Commercial Terting Laboratary

781 E Washingion Bowlevard - Ind Floor  Los Angeles, California 90021 # (213) 745-5333 # Fax (213} 749-7232

Project Mo @ 39617-1 February &, 2011
Lah Mo L-1[-0157

CLIEMT:  Awn: Jim Holland
PROGLASS, INC.
P BOX 3R]
WALINA, WA 98395

SUBIECT:  Fiberglass Trench Cover - Load Test

SOURCE:  Submitted to Smith-Emery Laberatoties by Client on February 3, 2011
TEST METHOD: Genernl Enginesting Proceduse as per Client

DATE OF TEST: Fehllml:\.' %, A1

Report af Tess

MATLEIAL DESCRIPTION: PROGLASS COVER T - 4832,5 (48" 1 32.5")

PROCEDURE:

The wench cover was placed in calibrated 0-160,000 pounds DE Mo | Univeisal testing machine and a concennated load was
applied at the center of the sample; using a 1/4-inch thick reinforeed 1ubber pad {shore hardness "A™ 80) on which a 1-inch thick
teinch by 6einch square steel plate was placed Supports {per clienis sketeh/instructions) were |-inch bars on total length each
siche

The Toad was applied 1o the assembly and deflection was monitered until Failuie occurred

Results arve as follows;

Test Trench Cover § Trench Cover || Maxinmm Load Deffection
MNumber I, Size (L) Muax. Load (fnches)
| | | I-4832.5 | 48" x 32.5" 13,188 Projected 3.2 inch

Cbservations: Sample eracked at one of the width side

O Materials Tested Comply With Specifications.

Respeciiully Submired,
O Materiale Tested Did Mol Comply With S pecilicatinns,

SMITH-EMERY LABORATORIES

Pingsheng Zhu
Registered Civil Engineer Mo C 72482
Registiation Expires : 6-305]2
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ALL REFORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY OF CLIENTS. AL THORIZATION FOR PUBLICATION OF OUR REPORT, COMCLUSIOMS, OF EXTRACTS
FROM (OR REOARDING THEM 15 RESERVED FENDING OUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TO CLIENTS, THE FUBLIC AND OURSELVES



ProGlass Iltem # T4832.5

LOAD, Lbs.

ProGlass T 4832.5 (02-08-11)

6,000 1

4000 3

2,000 3

Maximum Load = 13,188 Lhs.
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1.50 200
Deflection (inches)
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300
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Project Mo - 39171 February 8, 2011

Lab Mo L-[1-0057

TEST SET-UP < T-4832.5
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